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_ Cantractor Company Designer Company
EG COMTRACK MECH
Sign = Date Time
MORCOS Mot el war
Contractor EDWARD @e _...._,
Contractor fevision
Referance ; R
Recelved by \Ww.__. .\w“..«h.\\\..... G Lo AL __E e Bl 1L HRR
ER ol | & 2 P 2led
— MB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REINFORCED COMCRETE RAFT C4AD0
Location of Test 15T SPAM RC RAFT OF CULVERT S06+945
Item | Specification Test Requirement | Test Resuit Attachment | Remarks
1 T DAYS 1 31-10-2023
z
3
4
&
Comments by; Comments by
APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor MORCDS EDWARD Marces Tluward Fy
Designer A
GARB *
Employers o |1\\w|‘_w_ut|. P
Reprasentative ..\_.\_. L\Iu_ o mm\mx .m.\\m_ 4 x_ﬂ
* Aligremeed | Bridpec Cubvert Oy ] g A= Approved, AWC= Appeoved with Comments; B= Aejected

Fie: TRF Test Aesult RC RAFT CLEE S06-+245 Tdays Fage 1al1
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Technical Report About

_n_r.ﬁ. Name EG CONTRACK
__:.&m.u Nume Express Tramn Project
ICasting Element 247 Al

| Casting Date T 24/10/2023
[Report Date 31/1042023
Cement Content 425 (OPC)
m:.m:n.”__ L 400 Kg fcm2

COMPRESSIVE S

: Average || Average
ﬂ Casting Date || Testing Iate h“un“mu_ Strength (| strength
_“Hm.__nﬂn,. Ve

1 el
2
2
= 24/1(V2023 3L/10V3023 T in o3
|
5
i

Motes:

* The required strength o be achieved at the age of 28 days is 400 kglcm2.

* Bamples were taken and processed according fo the Egyptian code and technical specifications.
* The samples Were tested according to the Egyptian specification CE 1658/1989.,

" mn:ﬂ_awmmn“w .“._..m._‘.-_: In tha prosance of the contractor engineer and consultant.

K] b

().C Mana 7 s
m:«&@ah&:ﬂza
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|Client Name EG CONTRACK __
Project Name Express Train Project J._
Casting Element R Sy

|Casting Date 24/10/2023

[Report Date 31/10/2023

___nn:__ni Content 425 (OPC)

__m.E__E_. 400 Eﬂu o

PRESSIVE STRENGTH RES

e ; Average || Average
el || Age | Weight | Denisty | Load |[strength
Casting Date || Testing Date Strength || strength
i (days) || (gm)} |l{gmfem3)§ (KN} |f{Kglem?) (Kglem2) g,
1 8232 2.44 786 356~ |
2 Bl&m 2.42 213 g
3 8234 || 2.44 R44 183 -
| 2 |22 FEC 2023 T E1) 0l
4 B2 2.44 B2 u.mw....., w
5 8139 || 241 _ iy 366
o s176 || 242 | 785 | 3567
Notes:

* The reguined strength to be schisved at the age of 28 days s 400 kglom2.
* Samples were taken and processed acearding bo the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 165811989,

. mw:.i_mwr,wmsﬂ.”#mwu: in the pressnce of the contractor engineer and consultant,
K] L

nres

Q.C Manager
mnﬁ%ni!!
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TEST RESLILTS

Location Mame Contractor Company Designer Comipany
FOKA EG CONTRACK NECB
i d by Mame SigEn Date Time
5508
MORCOS Wor dos A
Contractor EDWARD m_u_....ﬁ
Contractar Reviskan
Reference T g |
. 1 [ oo | kdRA Lk HH FelkA
Received by ;
ER \__ruxjw ==__ 4 T |2afel |93
\H\m.m._ Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMNCRETE CUBE
REINFORCED COMCRETE RAFT C400 .
Location of Test 15T SPAN RC RAFT OF CLILVERT 506+045
item Specification Test Requirement | Test Result Attachment | Remarks
I 28 DAYS 1 21-11-2023
F ]
3
4
L]
Comments by: Comments by;
APPROVAL STATUS
| Organisation | Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Marent Edunayd A
Designer A
GARE *
Employers — .\\h\vﬂl\l
Representative \Q\ Mu n‘.\u\_\__ﬁ\\ 2 \.mﬁ

* Aligneveri f Bridges: Cowert Ondy

P

Az Approved; MW= Approved with Lomments; B Fajacied

Fke: TRF Test Besalt B0 BAFT CLIBE 506345 2Edavs

Page 1aof 1
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Technical Report About Compression Strength

Client Name | EG CONTRACK |
Project Name Express Train Project

ﬂr.En:m Element LR

Casting Date _ 24/10/2023

Report Date 21/11/2023

Cement Content 425 (OPC)

Strength 400 |Kg/cm2

Average | Average
Set 1D || Cast Date [Testing Date #MWN.,, Jmﬁ_”_ M:hhﬂw___ _ﬂhﬂ ﬂﬂﬁw _m.:.,,m:_ strength
¥ e e | (Kgem2) | %
1 8326 247 1036 469
—_—
2 216 243 1135 514~
3 B135 d 241 1056 _ ._E_m...u
21002023 2171102023 28 444 122
4 8193 || 243 1038 470~
5 EO099 2.40) IN78 488~
& 8134 241 1101 499"
| &
Motes:
" The reguired strength to be schieved gt the age of 28 days ks 400 kglomd,
* Samples were taken and processed according bo the Egyptian code and technical specifications.
___,._..#:.”_.m-ﬂ.u___ww wera tested according to the Egyptian spacification CE 16681388,
...hﬂua.%..?m were taken in the presence of the contractor enginear and consultant,
K] 2
Q.C Manager

Ibrahim
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Technical Report About Compression Strength

|Client Name EG CONTRACK

_13._2_, Name Express %El_.ﬂ Project

_num:sn Element ot sl

[Casting Date I 24/10/2023 B _
__EE rt Date 21/11/2023

Cement Content 425 (OPC)

Strength 400 |Kg /em2 _

; Average || Average
Agre Welght | Denisty Load || strength
Set 1D || Cast Date | Testing Date Strength || strength
(days) (gm) || (gewemd) [ (KN} [ (Kpiem2)
— (Kg/em) a5
I 8213 243 1136 5151 i
2 8134 241 1086 492 |
3 0T 239 I (W3 n..mxw.\....\“
f— DA WH023 || 20/11°2023 28 . — =11 1] 125
4 8136 241 1143 518
5 8222 2.44 1075 a5z
[ 7 8104 240 1110 503
.= _ . el |

* Tha required strength to be schiaved at the age of 28 days is 400 kg/ocm2,
* Bamples ware taken and processed according fo the Egyplian code and technical specifications.

* The samplas were tested according to the Egyptian specification CE 1658/1989,

u.ﬂi;&!ﬁ* wars taken in the prasance of the contractor engineer and consultant.
=




SUBMISSION of ﬁ.um’r
EST RESULTS e S

Location Name Contractor Company Degigner Company

FOKA EG CONTRACK MECE

Issued by RARE SEr Date Time

MORCOS Har &% ay

Contractor EDWARD mn_ﬁn _,._.

Cantractor Revigion

Reference s

- iip SE2 | 3 | OD | MM ] Y | b | MM

Received by N 1

ER \.ﬁb La\%.a = | 7 [ Ra
| ““NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWIMNG TEST RESULTS ARE ATTACHED FOR REWIEW
| Description of Test Materdals | COMPRESSIVE STRENGTH OF COMNCRETE CUBE

REINFORCED COMNCRETE C400 .

Location of Test LST SPAN RCWALLS 1,2 FROM EAST OF CULVERT S06+045

Item Specification Test Reguirement | Test Result Attachment | Remarks

1 2B DAYS 1 17-12-20023

2

3

4

5

Camments by Camments by:

APPROVAL STATUS

| Organisation | Name | Sign Date A-AWC-R

Contractor MORCOS EDWARD Weoros Flusard A

Designer A

ZARBE ™

Representative .a&_ lw T 2/ U.,_\ 2 i aﬂ_

.1_-.-. r

* allgnment / Bricges: Cubert Only A= Approyesd: AW = Approved with Comments; A= Rejected

File; TRY Teat Pesaly BE WALLS 1,3 CURE S05+345 Toclys Page ol i
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Technical Report About Compression Strength
__._.u_u.mﬁ Name EG CONTRACK
____.:E.nﬂ, Name Express Train Project
|Casting Etement 0. 1+960 5,80 e YR Y il ga
____uumn:n Date 29/11/2023
[ Report Date 27/12/2023
_nmEm_._n Content 425 (OPC)
nmu.mnﬂ; 400 (kg /em2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Age | Weight | Denisty | Load [ strengen [ AYETA8 || Average
Set 1D || Cast Date |(Testing Dat Streagth || sirengih
| M (days) | om) | Gwens) | (KN | (sgrema) | PR S
1 B435 250 10a3 n.m\H.\..
2 SO11 52033 2712033 24 B4z 247 476 h%.u.\n 450 115
3 2246 2,44 908 452 4+
h..\w —
MNotes:

* The required strength to be achieved af the age of 28 days is 400 kglcm2.,
* Samples wera taken and processed according to the Egyptian code and technical specifications,

* The sampies were tested acconding to the Egyplian specification CE 1658/1983,

d Ibrahim

._u.__w Mana _.
msm.zmﬁm

* Samples were taken in the presence of the contractor engineer and consultant,




SUBMNISSION &1 =
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YRTID ey WH AN
Contractor Company Designer Company
EG CONTRACK MECD
lssued by Marme Sign Date Time
MORCOS HMor @S o
Contractor FOWARD
Cantractor Revision
Referente u\\t\
Received by \\G. - = ._._.F,... 3 | DD | MM | W | HH | hik
ER 2 | % [RA{NT] RS

B Package 1 Only (Package 2 via Aconex|

THE FOLLOWIMG TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materlals | COMPRESSIVE STRENGTH OF COMCRETE CUBE
AEINFORCED COMCRETE C400 .
Location of Test 15T SPAN RCWALLS 1,2 FROM EAST OF CULVERT 5064945
Item Specification Test Requiremnent | Test Hesult Attachment | Remarks
1 7 DAYS 1 9-12-2023
F.
3
F1
5

Comments by

inn__n.__._._m_._.“ by

it 2 = 6 B+

_ﬂlll_n LA -

APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Cantractor MORCOS EDWARD Hore S Eluway o A
Dezigner A
zARE *
Employers ..wl.rln.lll..lilun.ill =
Representative .\nﬂ : u L1712 _\m__ b

* afgnment f Bridges: Cuberd Only

—
o

i

.lnul.V/\.k‘.\N“\I!lﬁ.._.

= Agproved: AWD= Approved with Comtmierds; R Bemced

Fite: TRF Test Resul BCOWALLS 1,3 CUBE 506945 Tdars

Fage 1of1
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Client Name EG CONTRACK
Project Name [ Express Train Project
‘Casting Element eot+iEe 380 e TEY Aaila
Casting Date 29/11/2023

Report Date 09/12/2023
[Cement Content 425 (OPC)
Strength 400 Kg/cm2

Average || Average
Set Age Weight
Casting Date | Testing Date engih | sirengih
D s e (days) | (gm) RER i
2 291124023 091 272023 16k s
3 _
) |
MNotes:

* The requirad strangth to be achieved at the age of 28 days is 400 kglemd,

* Samples were taken and processed according to the Egyplian code and technical specifications.
* The samples wara tested according to the Egyptian spacification CE 16581 989,

* Samples wora taken in the presence of the contractor enginesr and consuttant.

e

Q.C Madager |

Eng. 1

rahim
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S
Location Mame Contractor Company Designer Company
FOKA EG CONTRACK MECH
Mame Sign | Date Time
Isswed by . :
MORCOS Meroes & o ard |
Contractor EDWARD _
Contractor Revisian o
Reference
—ﬁmn.m_.___m_& ._u..___ na) Bl Lid HH b
ER A2 - I T A R
<~ NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Descripthon of Test Materials | COMPRESSIVE STREMGTH OF CONCRETE CUBE
REINFORCED CONCRETE C400 .
Location of Test 15T SPAN RCWALLS 3,4 FROM EAST OF CULVERT S06+945
Item specification | Test Reguirement | Test Result Attachment | Remarks
1 T DAYS _ 1 16-12-2023
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organlsation MName Sign Date A-BWC-R
Contractor MORCOS EDWARD Moy cos MPEF.:DF, A
Designer A
GARB * .
o \w\. ] LI
Representative HM .lu.wiu.m]\llu _ ? \ﬁ
* aAlignment J Bridpes. Culvert Only — &= Bppravad; A= Apgrovad with Cammants; B= Rajected

Fikes THF Test esult RCWALLS 3,4 CLBE 506845 Tdays Papgz 1of1
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Technical Report About Compression Strength

Client Name | EG CONTRACK

Project Name _ Express Train Project

nuu:__nEmEmE_ TES + 007 2y @30 e EET Sl g

Casting Date 09/12/2023 T

Repaort Date 1 m___-ﬁ.m___ 2023

Cement Content 4235 (OPC)

Strength 400 _Hm fem?2

IVE STRENGTH RESULTS OF C
mhu Casting Date | Testing Date | A8° | 'eight |Denisty | Load {strength MHH”“““ wﬂﬂﬂﬂ
(days) | (gm) |[{gmiem3)}|| (KN} J(Kglem2) (Kg/em3) ug

1 8233 | 244 855 IR

w 097 12003 16/12/2023 7 2149 241 291 | 405 388 97
3 8490 , 252 | 822

MNotes:

* The required strength fo be achieved at the age of 28 days is 400 kglem2,

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptlan spacification CE 1658/1268.

* Bamples were taken in the presence of the contractor engineer and consultant.




N

R

BYSTNG O O-snAEs

SLUBMISSION of

Locathon Name Contractor Company Designer Company
FOKEA, EG CONTRACK MECH
Marme Sign Date Time
Issued by :
MORCOS Moavees Elond
Contractor EOWARD |
Contractor Revisian
Reference -
. . . Chpo | 2| pb | ms | vy | e [ ke
ot | ) | G 7 P40 6
| g ¢
: Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STREMGTH OF CONCRETE CUBE
REIMFORCED COMCRETE CADO .
Lacatian of Test ISTSEAN RCWALLS 3,4 FROM EAST OF CULVERT 5064945
item | Specification Test Reguirement | Test Result Attachment [ Remarks
1 28 DaYS 1 6-1-2024
F
3
4
5
Comments by; COMMEnTs oy,
APPROVAL STATUS
Organisation Mame SiEn Diate BA-AWIC-R
Contractor MORCOS EDWARD f-l arcos @, ﬁ.@ﬁ& A
Cesigner A
ZARB ™
2]
Employers \ﬁ
Representative \\m.\__.. / 2 du\\ 2
®= algnmant / Bridges: Culvert Only L..1.1|1|1 A= Approved; AW = Approved with Comnmems; A= Rejected

Fie: TRI Test Resul RCWALLS 3,8 CUBE S06+345 2Bdays Page 1081
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ient Name

EG CONTRACK

Project Name

Express Train Project

Casting Element _ ES + 00T &y @l e EET Ll e
—_
[Casting Date 09/12/2023
Report Date 06/01/2024
((Cement Content 425 (OPC)
Strength 400 __ﬂ,m femi
Averzge (| Average
Age Weight || Denisty | Load | strength
Set 1D || Cast Date |[Testing Dat : Strength || strength
ﬂ | .* Gay) | (gm) | Guwend) | (N |gemd) |08 |
1 8233 2.44 1193 sa-
——
2 0971220231 06012024 23 Ha03 2.52 1034 h_.mm\.x.., 521 130
3 8162 242 1224 ssq
—— - M\H
MNotes:

* The required strength to be achieved ai the age of 28 days ks 400 kglcmd.

* Bam
*The

= HSam

ples were taken and processed according to the Egypiian code and technical specificailons,
samples were lested according to the Egyptian spacification CE 1658/1 863,
ples ware taken in the presence of the contractor englneer and consultant,




Contractor Company _ummﬁ_..ﬁn Company

EG CONTRACK NECE

Sign Date Time
Issued by

RAGRCOS a0 CeL ) e a
Contractor i | M EXmard -
Contractor Revision
Reference 5 _—
mmﬁm.__.._.m_u_ _u_-_ ._m. oD BARY ¥y HY Pl
in " 7| 2|1 ey
_ME: Package 1 Only (Package 2 via Aconesx)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
REIMFORCED COMCRETE CA00 .
Location of Test 15T SPAN RC WALLS 5,6,7 FROM EAST OF CULVERT 5064045
Item Specification Test Reguirement | Test Result Attachment | Remarks
1 T DAYS 1 24-12-2023
3 ke
3
il
e ._
Comments by; Comments by;
APPROVAL STATLUS

Organisation | Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Haotas N%En_.ﬂ _..._. A
Designer A
=ARB =
Emplayirs S—
Representative \ﬁ.iM. H....\P\\\\l wﬁxdm\m & \_ﬁr

® Abgnmani J Rridges: Culsar Only

..!\.\...-hvn i A= Approwed: AWC= Approeed !1_.w_mu.__..=_._n.._ﬁ = Rijestad

Fie: T&F Test Aesult RECWALLS 5,6,T CUBE 5054945 Tdays

Page 1261



B jalali A1 40 plis
Lagall el dans
i t trength
___n=m=__” Name EG CONTRACK
Project Name Express Train Project
Casting Element VE&T&® Ml ga 0014180 fu
Casting Date 17/12/2023
Report Date 24/12/2023
Sy s
|Strength 400 |Kg/cm2

Sl gy AL S a2 gl dy 201 A8 5

-
o ; Average | Average
St < Ape || Weight | Denisty Load |[strength
Casting Date | Testing Date : Strength | strength
I _ _ | (days) [ (gm} [i{gmiemd)} (KN} |f(Kg'em2) (Kgfem3) o
| 8337 | 247 | o5 | a0
2 33640 248 250 u.m_mhx
3 — 2476 2,51 263 9 "_....x |
— [T/ 122023 24202023 A 387 a7
4 #2023 243 g7l 395 .~
5 g1509 2.45 Tal M5
T
6 gise | 242 || 8s2 Eﬁ\_-
———
Hotes:

* Thir riguired strength to be achieved af the age of 2B days iz 400 kglem2.

* Bamples were taken and processed according to the Egyptlan code and technical specifications.

* Thi samples were tested according to the Egypitan speciflcation CE 165819849,

O.C Manager

Ibrahim

* Samples were taken In the presence of the contractor enginesr and consultant.
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ArATIT s e En
Location Mame Contractor Company Designer Company
FOKA EG CONTRACK MECE
Name Slgn Date Time
Isswed by
MORCOS plar s
Contractor EDWARD m._,.___nE_.n_,
Contractor Revision
Reference
] F: SO B2 | =2 | oo | mm | v | HE | mm
Received oy m _
; TRF
: Package 1 Only (Package 2 viz Aconex)
THE FOLLOWIMNG TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CUBE
REINFORCED COMCRETE C40:0 |
Location of Test 15T SPAN RC WALLS 56,7 FROM EAST OF CULVERT 506+945
Itém specification Test Requirement | Test Result Attachment | Remarks
1 28 DAYS 1 14-1-2024
2 |
E
4
5
Comments by; Comments by:
APPROVAL STATUS
Organisation MName Sign Dats A-BWC-R
Contractor MORCOS EDWARD Hatan Eduard A
Designer A
GARE *
Employers = \&N\wfllllrn.
Representative ,....__\NL g 7/ .M\\.\..h‘ .\L
= alignment | Bricges; Cubiert Onke = . A Appeiyed: AWC = Approved wilk Comments; A= RBeecied

Fite: TRF Tes Redad BC WALLS 56,7 CUBE S06+3:5 Jddays Fage 1all
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Technical Report About Compression Strength

|Client Name EG CONTRACK
__w_.&n__“__ Name Express Train Project
__.._uuum=m Element V&I&® Jail ya @ 14482 g
|Casting Date |. 17/12/2023
Report Date 14/01/2024

ement Content 425 (OPC)
Strength 400 kg fem2 _

n
Set [ || Cast Date |Testing Date _HH.WML Teelght- | Denluly “ﬁ_ﬂ
1 475
1150
A5 = 2.51 10401

IWILZ023 )| 140012024 I8

457 124
2505 i

2 B445

3 8261

Motes:
* Tha required strength fo be achieved at the age of 2B days is 400 kglem2
* Bamples wore taken and processed sccording to the Egyplian code and technlcal spacifications.
* The samples wore lested aceording to the Egyptian specification CE 1658/1080,
i .m!...ﬁ__ou werri Baken In the presence of the contractor anglneer and consuktant,

Q.C Mana
Eng.]




SUBMISSION of P n»
TEST RESULTS g

T

Location Mame Contractor Company Designer Company
FOKA EG CONTRALK NECH
Name: Sign Date Time
lssued by P
MORCOS ATTEeS
Contractor EDWARD M. mn_u._._._..n__ _u:.i..
Contractor | Revision
Refarance i
| i oo | ke Y HH | M
Receved by e !
ER | \¢ Y Xﬁ“ 213 B4l o
_-NB: Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Dezcription of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CUBE
REINFORCED CONCRETE SLAB C400 ,
Lecation of Tast 15T SPAN RC SLAB OF CLILVERT S06+945
ltem specification Test Reguirement | Test Result Attachment | Remarks
1 7 DAYS 1 Q-1-2024
2
3
> —
L
| Comments by: Comments by
APPROVAL STATUS
Organisation Name Lign Date A-AWC-R
Contractor MORCOS EDWARD Mer aos Eduard A
Designer A
GARB * z
Employers \__fdn.ll.l
Representative ._.K‘w__. JM .n.n..n.u_ku...\l. ._m‘_‘.____. .m.u\..u_ & \.ﬁ
* Mlignment f Bricges: Cubrer Dniky 1..1.1\1 ’ A= AgpEod; AWC= Approved with Commerns; = Rrjecied

[Fibe= TRF Ttgt Rl £ RC SLAR CUSIE 5064345 Tdays Fage 14all
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Client Name EG CONTRACK

Project Name Express Train Project

Casting Element | & TR ES Ry 5 i

Casting Date 02/01/2024

Report Date B 09/01/2024 N
[Cement Content 425 (OPC)

[strength 400 |Kg/em2

Average || Average
Sel \ Ape || Weight || Denisty | Load (|strength |
Casting Date | Testing Date . Strength || strength
L{] KM
N (days) | (gm) ({gmicm3)| (KN} || (Kgiem2) (Kglemd) | %
_ 847 || 238 | 943 g
- — = —==
2 2291 246 BR2 400~
=
3 BOOS 2.37 794 um.._.u\\
| (2/01/2024 0500 1/2024 T ——g——— 380 a7
4 BOLT 2.38 028 420~
5 360 | 248 | 710 @aﬁ.
— i
[ B298 246 B93 Sm”
— —

" The required strength to be achieved at the age of 28 days is 400 kglemZ,

* Bamples were taken and processed according ko the Egyptian code and technical specifications.
* The samples were tested according te the Egyplian specification CE 1658M 985,

¥ muE.Emm wers taken in the presence of the cantractar engineer and consultant.

_.a...n..n Mana \
Sty
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Client Name EG CONTRACK
Project Name Express Train Project
-ﬁEaﬂm Element [ 204880 Ay i
Casting Date 02/01/2024
Report Date 09/01/2024
Cement Content 425 (OPC)
Strength 400  [Kg/om2

- -
Average || Average
Set 3 " Age || Welght | Denisty || Load | sirengih
Casting Date | Testing Date Strength ([ strength
In (days) || (gm) [{omiemdd)| (KN) | (Kgem)
| | m:ﬁ.__h mZ} o
1 B3d2 244 B mm@.\mx
2 020172024 (sl 12024 7 ElaZ Z 34 Ll h#_“__k\w_mk... x 393 99
|~
3 B204 243 L) 397
MNotes:

* The required strength to be achieved at the age of 28 days (s 400 kylem2.
* Bamples wars taken and processed according to the Egyptian code and technical specifications.
* The samplas were tested according to the Egyptian specification CE 16581989,

* Samples were taken in the presence of the contractor enginesr and consultant,
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Technical Report About Compression Strength

Client Name EG CONTRACK

Project Name Express Train Project

Casting Element 2o Ee s

Casting Date 03/01/2024

Report Date 10/01/2024 T
Cement Content 425 (OPC)

Strength 400 _Hw fom2

4 Average | Average
el . Age || Weight || Denisty strength
Casting Date || Testing Date Sirength | strength
in (davs) | (gm) |{gmiem3} (KgiemZ) E_#_ .

_ 316 | 246 | o5 || ans

) 0312024 080 A0z 7 #3T74 2438 QUi _u_..u_.\_.wxu = 403 [l

3 8229 2.44 876 maw\ ¥

e E e —

Notes:

* Tha raquired strength to be achleved at the age of 28 daye is 400 kglem2.

* Bamples were taken and processed according to the Egyplian code and technlzal specifications.
* The samples ware tested according to the Egyptian specification CE 1658/1989.

* Bamples ware taken in the presence of the contractor engineer and consuliant.
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Location Name Contractor Company Designer Campany 1l
FORA EG CONTRACK MECE |
Issued by ﬁﬂ:_._ﬁ_”uﬂm_ T_. of n..,m|.nm|nvb.. 3 Date Time
Tal= T8

Contractor EOWARD
Contractor Revisian
Feference ..

. A pE2 ] ©3 [ oo [mm [ rr | HH | |
Received by \\w A TRE .u.. M .
ER — “f Ml eA

: Package 1 Only (Package 2 via Aconex) _
THE FOLLOAWING TEST RESULTS ARE ATTACHED FOR REVIEW _
Description of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CUBE |
REINFORCED COMCRETE SLAE C400 .
Location of Test 15T 5PAN RC SLAR OF CULVERT 506+945
Item speciflcation | Test Requirement | Test Result Attachment | Remarks
1 28 DAYS " 1 30-1-2024
: -
3
4
3 _
' Comments by: Comments by
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor MORCOS EDWARD Mov aos By waral A
Designer A
GARB *
Employers 5 ——
Representative ..\.\u_.l_m Jhn.m.\\\ w,.\,.m_\ J (i \A
* aliprenent ) Sndges: Cubvert ey o 4 b= Approved; AWC= Approved with Comments; B= Rejoctsd

[Fiki- TRF Tast Rasulc RC SLAE CUSE 506+245 2Bdeys Fage 1all
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Technical Compression Strength

Client Name EG CONTRACK
Praject Name Express Train Project

Casting Element _ iy

(Casting Date 02/01/2024

Report Date T 30/01/2024 R
(Cement Content 425 (OPC)

Strength _ ) A4 __Wm femd ._

IVE STRENGTH RESLIL

- Average h_...__.___qunn—
_— Ape Weight | Denisty Load | stremgth
Sei 1D Cast Date || Testing Dat Str
it _n Y ay) | o | memn | k%) | (Kgiem2) ﬁ_m."nﬂam__" e
{jpa— = s
L aigs | 242 | noz | 4w
2202 243 1136 s15-
—_— — .| i ..\M.\. i
B166 242 [IFEE: 483"
027012024 ) 300012024 28 | - 490 125
1214 243 1093 h_wm\\.
2 B335 244 106 482
——— lapr - o
3 8224 .44 1127 SI
_—

MNotes:

* The required strangth to be achieved at the age of 28 days is 400 kglcm2.
* Samplas were taken and processed according o the Egyptian code and technical specifications.
= The samples were tested according to the Egyplian specification CE 1658/198%.

£ ..ﬁ.-w.rww 5ﬂd takan in the presence of the eonfracter engineer and consultant,
: rm..u.x_, -8,
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Technical Report About

Client Name EG CONTRACK

Project Name Express Train Project
|Casting Element D s i

|Casting Date _ 02/01/2024

|Report Date 30/01/2024

(Cement Content 425 (OPC)

Strength 400 |[Kg fcm2 ]

Set ID | Cast Date ._.mmumuu.m_ Epumh_; JH”" N.H_Hu "MH“ ”M”__”ﬂw ..WH_MMM. HM%”
_ 8203 243 1077 488~ #
3 |ozouzo24) 3012024 | 28 s214 | 243 | 1oss | s 49 123
3 _. 8199 2.43 1123 s
L Il i A e - il

Motes:

* The required strength to be achlewved at the age of 28 days Is 400 kglemd.

* Bamples were taken and precessaed according to the Egypiian code and technlical specificatlons,
* The samples were lested according to the Egyptian specification CE 1658/1289.

* Bamples were laken in the presence of the contractor enginesr and consultant.
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[Client Name EG CONTRACK

Project Name -m.ﬂu_.nmm Train Project

[Casting Element ST P R Bl
|Casting Date 037012024 o u
Report Date | 310172024

[Cement Content 425 (OPC) .
Strength — 400  |Kg /cm2 - )

RENGTH RESUL

= f Average | Average
Set 1D n__..uus—dmm_.n EB_ hun... ; s_mm..ﬂ. W{:_ﬁﬁ “ﬁ wmﬁ.mw Strength || strength
s . s \Kgle ﬂ__nﬂnn._um i
_ sizs | 241 | na | s
2 03012024 310072024 28 £2%a 244 1142 m_w\\ N 510 128
3 BIsS 243 1103 00 ).
alh -
Notes:

" The required strength to be achieved at the age of 28 days is 400 kg'cm2,

" Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1283,

* Samples were taken in the presence of the contractor engineer and consultant.




SUBMISSION of xx.L;’r

TEST RESLLTS = TR, D A
Location Name | Contractor Company Designer Company
FORA | EG CONTRACK MECH
lksuad by Mame Em_._ Date Time

MORCOS Moot cos Fduyd
Contractor EDWARD
Contractar ] | Revision
Reference —
. ) = =] oo | misd | vy | HH |
Received by u ‘ana — -
: TRF -
; 172 | 712 R dlr]eq
.\a.w" Package 1 Only {Package 2 via Aconex) “
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW |
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REIMFORCED COMCRETE C400 |
Location of Test RC WING FOOTIMNGS UPSTREAM OF CULVERT S06+945
ftem | Specification Test Requirement | Test Result Attachment | Remarks
1 T DAYS 1 19-2-2024
.
3
4
5
| Comments by: Comments by:
APPROVAL STATUS
Organisation | Narne Sign Date A-AWC-R
Contractor MORCOS EDWARD Moras Clward A
Designer A
GARE *
Employers \Yl\ 4
Representative ____.H.V..N L .m._u...._._xxm_.‘.\.\;_ .\___, .._m..‘
* Akgnment / Bridges: Cubvert Only e A= Approwed; AWC= Approved with Comments; B= Aejected

el

File: TRF Tesy Roruit BC WG FOOTINGS CUSE 5064945 Ydon Page Boll
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Client Name __ EG CONTRACK
Project Name _ Express Train Project
Casting Element 80 il ilady g del
Casting Date 12/02/2024
Report Date 19/02/2024
Cement Content 425 (OPC)
Strength 400 mm.m feml

COMPRESSIVE STREM

H i ._....___.m-__ﬂm.m h..r.m._..m.ﬂﬂ
el . Age || Weight | Denisty || Load | strength
Casting Date || Testing Date 5 Strength | strength
D X PR aye) | @m) | Ggmemn | (kN HEE&?; el %
| |
| 8103 | 240 #46 3831
2 | 120202024 194022024 7 g165 | 242 233 377, 376 B4
3 g195 | 243 | a1 367, i

Motes:
* The required strength to be achieved at the age of 28 days is 400 kglom2.
* Gamples wera taken and processed according to the Egyptian code and technical specifications.

* The samples wers tested according to the Egyplian specification CE 165811989,
* Barmples wera taken In the presence of the contractor engineer and conaultant.




¥ akgnment [ Drickges- Cubesrt Onky

|-ll1|11-lll

5 v -
[ T RT IV O S eeriee
Contractor Company | Designer Company
EG COMTRACK _ HECE
Mame Sign Date Tirme
Issued by
MORCOS AN
Contractor iotedech .n._rE_
Contractar Ravision
Reference
£3 | DO [ MM | %Y | HH | M
Received by
R /2 &2 24|12 o
B Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
REINFORCED CONMCRETE C400 .
Location of Test RC WING FOOTINGS UBSTREAM OF CULVERT 506+045%
ltemn Specification | Test Reguirement | Test Result Attachment | Remarks
1 28 DAYS 1 11-3-2024
.
i =
-
5
Comments by: Comments by:
APPROVAL STATUS
Organisation | Name Sign Date T amwer
Contractor MORCOS EDWARD Mo s &%E E_.,nh A
Designer A
GARB *
Employers \\\\\Nllllfl-|.l1
Representative \\“ ..m.. - .w.u.\...___._...._.\\ Mu_ x...x xmnn

A= Apancsed, AWM= Sppraved wilh Cormens; A= Rejected

File: TRF Te=t Result AC Wes OO TINGS CUBE S00-+545 2Bdoys

Pege 1ofl
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[Client Name

EG CONTRACK

Project Name

Express Train Project

Casting Element

27y shad oy sel

Casting Date I_j _mm__r..m___mmmnl
Report Date B 11/03/2024
Cement Content 425 (OPC)
Strength 400 [Kg/fcm2 N

Averape .quﬂ!mq.._
Strength | strength

Motes:

Set ID || Cast Date [Testing _“E._ Auun___wz ,.,.H.M_.m_“. whn”.ﬂ Hm.“
=
: 8123 | 241 1123
y (12022024 110032024 | 2% gas | 244 | 107
e — e
i | s163 | 242 | 1osg
e ———1—

* The required strength to be achicved at the age of 28 days is 400 kglemad.

* Sarmples were takan and processed according to the Egyptian code and technical specifications.
* The samples were teated according to the Egyptian specliication CE 1658/1989.

* Bamiplas were takan In the presence of the contractor engineer and consultant,
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RECILUEST B8 CONTRACK GNTrA EEE AR _ i ﬁ
Location Mame Contractor Company Designer Company
- MECE [MILE EMGINEERING
PO EG-CONTRACK
= CONSULTING BUREALY)
I Mame Sign Dare Desigriation
Issued b —
i ENG, MORCOS 18/03/2023
ED'WWARD: S —
Contractor EGQ-FO-5G-MAR-5T-0005 Revislon 00
Reference
Dasignar Mame ign Date Designation
Aeceipt
Diasigner Revision
Referenca
- B, Ty y pre—
——— et ol Yaaln o] €3 | DD | MM | *r | HH | MM
wo [CW KRS 12| 2 (13 14 @)

1 FOURING P.C.

Far Xilomeeter point anly
Description of Materials | SIKASWELL
Location to be Used Construction Jolnts Between the Raft and the Outer Walls OF CULVERTS
sample anly ¥es / No faterials Type Sealant Material
Supplier Nama Sika Data Sheet provided Yes attached / Mo
Reference in BoQ Specification Clause
Pregualification
ity Test samples Results
Referance Photos Yes attached / Mo Dther
Comments by: < & 4 - Comments by: =

*.w....(ﬁ.r.,_ﬂ...u._._;.xnr_‘_u. n....ﬁ..“_nru;n..._._t__..n.ﬂ oo _Tn_.__. _ﬂ.“_...___.lﬁl__.rﬁ&,.
”~ w_...h_,#.m..:.._..ra e oo wune L_ D(ﬁ nu.n_.m ,.,_.\..u..-ﬁhr__.uuﬁ.m Q,A.‘u‘_\.]._fm_.ﬁ.h_

oAer= .
_
APPROVAL STATUS
Organisation | Name § Sign Designation | Date A-AWC-R
Contractor ENG. MORCOS EDWARD A
Designer

GARB* Iﬁ

Emplayers oo _.,.mﬁ.. _...,..e.ﬂ:.__., = Mﬁ YA
Representative = e = % . = _q__‘ : .21 }

* alignment/Aridges: Culvart anly = A= Approved: AWC= Approved mith Comments; Fs Fejected

Flla: MAR - Material Approve’ Bequest-SlkaSwel doox Pape 1of 1



[Mame

EG COMTRACK

Essuad by
Comtractor

MIDRCDS EONVARD

Coatractor
fAeference

Designer

Receipt

Decipner
Referance

Received by

L

mments by: A
£ rencrede. Specer o o
piiel Combachr Lo mLL.T_.ﬂn_E -

Description of Materials | CONCRETE SPACER [GP PLASTIC FOR CONSTRUCTION SERVICES]
Location to be Used CULVERTS FROM STI492+640) TO 5T(S08+524)
Sample only Yes [ Mo Materials Type BSO00DWR
Supplier Name GP PLAST Data Sheet provided Yes attached / No
Reference in BoQ Specification Clause
| Prequalification
._.m*mn“.m-._...m Test Samples Results
Refarence Photos Yes attached [ No Other
M e e A i ==

=y,

supflies
&
B TrE g APPROVALSTATUS
| Organisation | Mame Sign Designation | Date A-AWL-R
Contractor MORCOS EDWARD Wores mﬂ?ﬁ_ﬁ A
Designer
GARE*

Empla —— Teacl 27 feb
et e | Ko~ Thefie. e |&Al0c |3 | A
* AligrameniBridges: Culvert cnly B Appe s, AW = Approved with Commants; Re Sejectid

File: MGR - CONCRETE SPACER RewlIBT 21

Fage 1ofy
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m?é EARE & e
Contractor Company Designer Company
G CONTRACK MECB (NILE ENGINEERING
CONSULTING BUREAL
(Mame Sign Date Time
Issued by
MORCDS 4-3-2023
C
| ontractor mmE___.mn
Contractor EG-FO-5G-MIR-5T-0001 Revision O
Reference -
M e
Received by Ptechal iy NI EETEET
IR | Y
ER SesS n...x m.,_%w W s -

Description of Materials | HIGH TENSILE REINFORCING STEEL BS0DDWR

| Lecation to be Used

CULVERTS 5T(492+640 TO 508+524)

MAR Approval No KP CU MS 28-2-23 14:48 Date |
EGYPTIAM STEEL
Supplier Mame COMPANY
Test Requirement Cl-Fe-95 TRE .57 M_ﬁﬂm_ﬁ;m: Clausa
Referance Photos Yes attached / Mo _ Dither N
dtem [Description  [Unt | Quentiy | ArrivalOate [ Note
1 | STEEL DIAMETER 18MM TON 0.5 26-1-2023 o,
2
b |
‘H — .
Commentsby: <= ££5- e 1 | comme : :
s Mote éc.ﬁ r@m*ﬂﬁﬁ* a Dp¢ W pravctio radl
m_.ﬁfrb,ﬁrf n___m?f_.wu _h.__..m_, fﬁT,._.__ﬂﬁﬁ.rh_. S me.ﬁ J_.,rn.ﬁf.,,ﬁm._.h_ L
\.f =5 ..m FES O __r_ﬂ.m .
e, [ g NS AP ENOVARSTATOS e o0 i :
Organisation Mame Sign Designation Date __mr___._____.ﬁ.n E
CONrActor | MORCOS EDWARD s A
ngineer
Contractor A
aa/jac
GARE*
— I3 LT | |
Employers ™ o dd Polnrar, j | P
Representative b .__F_i_.“..“.. 3 = - 113 __n._'f

* Alignmest/Bridges: Culwrt anly

e

A= Appromed; AWCs Approved with Commssnis: Rz Rejecied

File: MIR - EGYPTIAN REIFORCIMG STEEL Rew 0B22-1.doce

Page 1ufl



INSPECTION Al
B dauat 3l
REQUEST il ey e s AT S
FORA EG CONTRACK MECE [NILE ENGINEERING
: . _ CONSULTING BUREALI)
Mame Sign Date . Time
|ssued I
MH@HE MORCOS 04/03/2023
EDWARD _
Contractar ES-FO-5G-MIR-5T-0002 - Revision 00
Reference | \ "
Receivedby | T2 O4lalnan|

Description of Materials | HIGH TEMSILE REINFORCING STEEL BSOODWR

Location to be Usad CULVERTS 5T(492+640 TO 508+524)

MAR Approval No KP CV M5 28-2-2023 14:46 Date -0

Supplier Namae ELSUEZ COMPANY ]
Test Reguirement =i =0 .-.m.ml,,nmﬁﬁq.r@_m_wnﬂn: | Clause

Refarence Photos Yes attached / Ma Other
ftem | Description . Unit | Quantity | Arrival Date | Mote il

|1 STEEL DIAMETER 1200 TON 12,680 26-1-2023 .

2 STEEL DIAMETER 16MM | TON 05 26-1-2023 MY |
E]

a _

Comments by: (<. - . “.___ Commants by:

oy p— e P
nﬁnﬂfm.ﬁ.___,nw;,..__:,ﬁh i o) «nﬁ.w.c,ﬂnjﬁr Ao :wf ._.:?__.Exf_,aalnm
Fezd  jecin s

APPROVAL STATUS

Organisation Mame | Sign Designation Date A-AWC-R

Contractor

Enginser MORCOS EDWARD - 04/03/2023 A

Contractor A

aavac | N
"

S e h
Employers Med el ol rean, %ﬁw&u\ N L N 21.2 .77 .ﬁ/
Representative T e o =v. | S5 -25

* Allgnmsenty 8 riclges: Culvet anly l...\.\. A= dpproved; AWC= Approved with Commants; R= Refected
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MATERIAL %
RECILEST [BARE | P ik S
e |
Location Name Contractor Company Designer Company
— EG CONTRACK NECB [NILE ENGINEERING
. CONSULTING BUREALL)
Marme Sign Date Time
I
MM%MMV MORCOS 22.3.2023
EDWARD
Contractor EG-FO-54G-MIA-5T-0003 Reyicion 00
Reference
Received by e d ek (Larwenn) " B €3 | 0D | M | v ] HE | s
ER Tohest wgufu |[HS 2] = [23 |y |ao
. CODE-2 LCODEA: |, .
sk Activlty ﬁ._ﬂaa:a oF hativity
Description of Materials | HIGH TENSILE REINFORCING STEEL BS00DWR
Location to be Usad CULVERTS 5T{493+540 TO 50B+524)
MAR Aporaval Ma KP492 CUMS 22-3-2023 13:55 Date
EZZ-ELDEKHELA _
Supplier Mame COMPANY
Test Requirement i PO - - TROL 4 _znuﬂ.nﬁn. Clause
Reference Phatos Yes attached |/ Mo Other
e | Description | Unit Quantity | Arrival Date [ Note 1
1 STEEL DIAMETER 120 M | TOM 48476 | 15-02-2023 [
2
! .
& |
Comments by: Comments by:

+ Mokevred eDOvave th v oo Ve peasde _.,.E\rp.nw.%
UA.PFp;#nfrwﬂ._rE __u...:.rP___.. _;‘m./h/ j}.ur__ﬂ..,r._ﬂﬂﬂu__;rmln_. #,.m..ﬁ.u.n

e S o W=,
AFPROVAL STATUS

Drganisation Mame Sign Designation | Date &AW C-R

nn:.ﬂmnruq MORCOS EDWARD 22-3-2023 A

Engineer ! .

Contractor A

oa/ac

GARB* 4

Employers PV L 2 PR 1“{9“\ &P G

Aepresentative Schcas | e, i, 2.3 ..,...I,.w : m_r_.,..
ul_-._.....m_._z._nzn__uinlm.uc_.._l.._.n!_..__ \\Hﬂ Aa hperoved: KW fipp # with Comy ; A= Rjuited
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MATERIAL \
IMSPECTION 711 = ks il PO
requesT [ s, B =
| Location Mame Contractor Company Designer Company
FOKA B COMTHALE NECE (NILE ENGINEERING
CONSULTING BUREAU]
Marme Elgn Cate Time
i
nm““w“n_u_.ﬂnq EMG.MORCOS 22-3=2023
- EDWARD
n.n_n.u._ul_.mﬁnn:. EG-FO-5G-MIR-5T-D004 hﬂﬁ.._._.‘m_...un._. (11}
Reference .1....-\...
| Recelved by e d Al Ealnnegony = CY | OD | MBA | W ] HH | ®im
ER G =% T 2|5 .._Dr* al,
COME:Y L O = Ly
..._....m..”_“"._.__q_..q.m—.nm...n_._._:. Ei.n_.hl.nr.__.n.‘. E.-.IH ___n..ﬂ.mh.ﬂ“_.in.“_.
Description of Materials | HIGH TENSILE REINFORCING STEEL BSCODWR .
Location to be Used CULVERTS ST{492+640 T S08+524)
FAR Approvel Mo Kpd92 CUMS 22-3-2023 13:56 Date
Supplier Mame m_.______wn_m.}xm.m.w._.mm_. h
P COMPANY
Test Requirement umﬁ ~Fo~S¢-Ten _....._wnm_ﬂ.a_ﬁ:u Clause
Refarence Photos _ ¥es attached / Mo Cithier
Item | Description Unit Cuantity | Arrival Date hote
1 | STEEL DIAMETER 16MM TGN 1024 | 15-2-2023 Pl -
2 | STEEL DIAMETER LBMM TON 0.24 15-2-2023 PR,
3
1 k Fam.]
| Commentsby: §— =y . Comments by:
- H._,rn..r Le r.n_.aorﬁ__ n.___nu__h_u_wuﬁn:‘..d.nw L k......,.._m.\. T.mm..n n._..hn_n.ﬂ_.ﬂ&.rklnma/
|
Dﬁrrn_,?,__fr:g s B wonkreug les L
ye Sw A=
APPROVAL STATUS
Drganisatian MName Sign Designation Date A-RWC-R
Contractor ENG MORCDS 22-3-2023 "
Engineer EDwWARD
Contractor A
Qafoc
-
GARB ﬂﬂ?iﬁﬂ. g l_mﬁ.....
Employers o, Ay lac ._P,
Representative e _ \n..\.-_\.,&nuuﬂ\u = T3 3
L .-.—n:q:n:_..___.n._.mmwl".n_.t..!n\ﬁ__ .1...-.-... A Ape ol AW C= Spprovad with Commirds; A= Rejocted
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SUBMISSION 4
_H_—. gl sl :
DOCUMENTS e rarers) —
| Contractor Company | Designer Company
EG CONTRACK |
| Name Sign et | Date Designation =
En.__._:.znﬁnu | MORCOS Lloroor fokw ars] | 27 /27 2023
EDWARD B
Contractor EG-FO-5G-5U8-5T-0004 Rewision 01
Reference |
Designer Name Sign Date Designation
RECEIPT
Designes Rension
Referanca |
NB: Package 1 Only {Package 2 via Aconex]
THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW
ltem | Docurnant Mo Revision | Title Number of
Sheets
E 1 Revision 01 | APPROVAL OF ELMARAKEY STEEL 3
2
: e
_ &
_ 7
I
9
R -

B ner Comments.

~ .n.__f.n..v._.fu._m_. f_,..rrw F__.ﬂ_m_uuﬁ_ ____.u.._mJ.H .
;rhm.ﬂnﬁ_.ﬂarﬁw_rr._ﬂﬂ__\ e =uwls e k T_;—__m_.., ?&n all = F__n__mu___.,%ﬂ
uamﬁrff.mu__.,%l.m.. wa Vo baVlews o T.P_____.. ?‘-%,_._”___nq..lr U_mum_n-nl.,

] ...”-..Emﬁ- Ty,
--.rl- _mln- -

] [ mame : Sign —— | Designation
. Tehve e
fMete: Response to Conracior shall be by Lower wich | ER n__u.n_.__._._nﬂﬂﬂn.

fika HH [l
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ENVATIA [ - i

_ Contractor Company Designer Company
EG CONTRACK

Name Sign Date Designation
Contractor .
I5SUED MORCOS Hoercey ._mn_,__..._.____. el 27272023

_EDWARD
Contractor EG-FO-5G-5FB8-5T-0001 Revishon O1
Reference
Designer MName ‘Sign Date Designation
RECEIFT
Designar | Rewislan
Reference _.

NB; Package 1 Orly (Package 2 via Aconex]
THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW
Item | Documant No Revislon | Title Mumber of
Sheets

i i Fewision 01 | APPROVAL OF EGYPTIAN STEEL 92
z i
3
- =
T
&
P4 ]

. }
Desifner Comments: Lo (AL

A
= Mo e vt nr@_ &J._.Umu._.ﬁu _.....m..h.x_ -
r Cmnk et Aeg sy lovee e ‘F.@_ﬁ... e\ ﬁ;._,h_.,_u____.m.m.

._.\.n.wﬂﬁfﬁ.,,#ﬁ Ao Ve daWew am _Tm}, ..”.vg.ﬁfmmﬂ.__. ﬂm_uﬂn.lm.

[

% _;.m_} _ﬂﬂmmﬁ___mu

T “Desighition”

Name

_E

| -Designation _

_w.__.” .mm.”,. e ad 2] Wodnarti

Ty

Ay cornments attached

Hote: fesponse 1 Coniractad shall be by LEmer with

_7 ER: Dpcumat o

\\\,A.%\l. G/ &l =v,

] 'a | oo ¥ | HH

=T
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SUBMISSION m

|

DOCUMENTS - bbb A

_Contractor Company Designer Company I
EG CONTRACK
| Mame Sign Date | Designation
£ !
_mﬂm_.nnﬂ MORCOS Marces Sluan |27/2/200 "
EDWARD |—
Contractar EG-FO-5G-5U8-5T-0003 | Revizion m
| Referance L .
Designer Mame | Sign Date Designation
...nm_n.m“___u.n
Designer - Payision
| Reference
NB: Package 1 Only (Package 2 via Aconex)
~ THE FOLLOWING DOCUMENTS ARE ATTAC FOR REVIEW
ltem | Docoment N0 | Reviston | Title Mumber of
sheets
1 1 Eevision 01 | 4FPROVAL OF EZZ-ELDEXKHELA STEEL | 31
= =l
3
&
7
&
m =1
; -l ‘mu o __. .__._ .1..... o *
Desishier Comments: Y | o
|
+T_fnr,.ﬂmi,nb q:__u_%,ﬂﬁmn_ _
...Tﬁﬁﬁ_ _,.n..q__.m WL n._._wn..._._.\ & ) .,W_.r__.n..ufu._..,...ﬂ__..., ._I. " ____m.u \A.E__.. _u.,,_r_r m.r?_anv..b..___.,_mm.

|+ W?qﬁ___w,,hb wary Lae YewWee o Car Auﬁm_,u.,mﬂ__q

ol [ Name-  Sign i Jesignatio
? R T T AP ._ ;i) AL =y
T : X Jerss

Pinke: Resporse Da Connracior #hall be by Lesber with | ER Bocuniant Ho:
Arry commenks attached

Lo
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SUBMISSION _“... ? T

S R N
DOCUMENTS - T e
| Locatlon Name | Contractor Company Designer Company
EG CONTRACK
| Hame Sian Bate Designation
s PACACETS Vorces Tolowand | 27/ 2/ 2023 |
EDWARD
Contractor EG-FO-53G-5U8-5T-000F Fawsiom 01
Referenc:
Designer Name Sign Date Deshgnation
RECEIFT
Designer Revision
Refarence o _
NE:Paciage 1 Oy (Package 2 i Acores)
THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW
item | Document Nao Rovisien | Title Number of
Sheets
1 1 Revision 01 | APPROVAL OF SUES STEEL 18
5 — =
3
3
7
B
g
LR

(] mer Commisnts:
4_}”&,?2@ om%ﬂ,ﬁﬁb.
s CorXiakar %o swomcs M@ pﬁﬂ:. all m...:wuﬁ.ud_:.mm.-

+Enaueples o b e o PuT Dotect specs
cnd CC P
REPLY

£ e T

e Mame j
Jeclpr o g e o \nereat,
. L wes

Meda: Response to Contractor shall be by Lether with
ANy comments gTlachad

———
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VIATERIAL

APPROVA

HEQLIEST

T T T e Designer G

FOEA EG CONTRACK MECB

Contractar MORCOS EDwakRD | M read humFﬁ-,&

Contractor EG-FO-5G-MAR-ST-0004 Revision OB _Ab e

| Reference eF A1

_“__uni_“.; r_

Designer Reviskon ]
¥y bt
13 (S

Description of Materials
|

REINFORCING CORRIGATED STEEL

Location to be Used CULVERTS FRONM ST{492+640) TO ST{503+720)
|
Sample only Yes [ No Materials Type BSOODWR
. | ELMARAKRY STEEL | . 1
Supplier Name | COMPANY _ Data Sheet provided Yes attached [ Ne ..
. =
Reference in Bod] _ Specification Clausa

Prequalification
referamca

_. Test Samples Results

Refarence Photos

_.mw L_J%\.n...__h \M ......?.T._.-.._q_. __“n.. %ﬁ%ﬁu&.n_r.
—%ﬁﬁ.—.ﬁ.—_ﬂ?&ﬁ ..l.__..“__...m..wﬁn___.m_......_.‘rrl ._.1-..«...___.__1__.:_&““

& NAR is affreted «s per pfeviows ﬁﬁ____u.
nrn. S0 Do nrm .uf___.u_, £c

ﬁ.itﬂ._.. 5 ___m_,u_._._. at.m_ﬁ._.__..h.ﬂb.___

B ol ' %L. rﬁ_ mtD__..,,fiu.,_ n..w_ Aw ”WMDW |
== ....Ihlmu.n.n.... |.M_.|||..u_.h.l__..l1|rn._.._l.,nlnﬂ.|hnlllu._. ......u ......_. ._ ._n >
Organisation | Mame Sign ummﬁsmnn_._
Contractor | MORCOS EDWARD H oo .mnﬁ wi i A
Designer
GARE®
Emplayers v & =Y Lol _
| Representative .,_ﬁ»...?ﬂ,. H.vn‘\..‘u_m.ue.f GHlE. Enq 28.2-83 \.-.__ W/ |

* AlipmeatBridges: Cubmert anky

Eibez WAK - ELMARAKEY BEINFORCING STEEL RewE221

b= Bpprowed; AW C= Spproved with Comments; A= Beeched
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TEST RESULTS _m.m.lmﬁ._.pmnlﬁn pramgad aain [jgESs TETE L %
Location Mame | Contractor Company Designer Company

MECBH [MILE ENGINEERING
FoRA LG ONNIRALK COMSULTING BLUREALL)
J Mame Sign Date | Time

e [Enemorcos  [Werces Flward | 11/03/2023

ontracto EDWARD
Contractar EG-FO-5G-TRF-5T-0002 BevisionQd
Reference i e
Riseplved by e Ao (fah, wea, u.\_U.uu...u.... . - =] “ MM | vr | HH [ b
ER Tdwes |7 U WS TE = 15| BST

B: Package 1 Only [Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials | CORRIGATED STEEL BSOODWR
7 SPECIMEMS OF STEEL Di& 12{EZ-ELDEKHELA COMPANY)
7 SPECIMENS OF STEEL DIa 16{ELMARAKEY STEEL COMPANY]
. 7 SPECIMENS OF STEEL DIA_ 18{ELMARAKBY STEEL COMPANY)
Locatlon of Test FACULTY OF ENGINEERING ALEMAMDRLA LINIVERSITY
e Specification | Test Requirement | Test Result Attachment | Remarks
1 MECHANICAL 3
s CHEMRMCAL 3
3
a
E
[ Commentsby: = < ! - Comments by:

™ Nesh wmullh s _".l..rfUmUu...ﬂu .._....n..ﬁ._..r

# Nesd wasulky ae FE_.P} fuJAUD? s
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APPROVAL STATUS
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Date
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11/03/2023

Designer

GARB *
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| e
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Location Name ‘ContractorCompany | Designer Company
FOKA EG CONTRACK _ NECH

Issued by Mame | i _Date 2 Deslgnation
Contractor MORCOS EDWARD

Contractor EG-FO-5G-MAR-ST-0001 Ravision 01
Reference

Designer Rame. o phlen - (e T | Designation
Receipt

Dezigner Rewizion
Reference

Received by e dd Pabws o | e | M
ER

Description of Materials | REINFORCING CORRIGATED STEEL

Lecation to be Used CULVERTS FROM 5T{492+5640) TO 5T(503+720)

Sample only Yes [/ No Materials Type BSODDWER
EGYPTIAM STEEL
Supplier Mame COMPANY . Data Sheet provided Yes attached / Mo _
Reference in Boll Specification Clause
ﬂﬂmﬂm.mnnnﬁn: >
referance ._Hu. P Reils E6-Fo-5¢6 — R
Reference Photos ¥es attached / No Other

o2 sk T rrudm.

%ﬁr.?rmaf{mm mrﬁuh.uqﬁﬁnL PETEL trﬂxm\%‘fﬁﬁﬁ

..__n & J__.Lmlr. L _.n.._rf. o ‘.:.r__.nw

=T-oex

R W = R L R
Organisation | Name Sign Desigration | Date | A-AWCR
Cantractor MORCDS EDWARD A
Designer

GARB* _ e

Employers  [fiod ol {datrvwan = PN S rYa

Representative R 55 umw\%\WL.&.. =i . |33 A

* A gnmeentBridpes: Cubwer only

iz Approved; MW= Approved with Comments; B= Bejected

File: WAR - EGYPTIAN REINFORCING STEEL RewlSdd-1

-
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APPROVAL Al R e
Ak EG CONTRACK sl s (i | SWATIR, G e ==

REQUES e T

Location Name Contractor Company Designer Company
: MECH [MILE EMNGINEERING
FORA EG-CO ALK
alll CONSULTING BUREAL)
Marme Shgn Date Dresignation

n_Eigqu ENG.MORCOS | Movcos Edwcayd | 11/03/2023

= EDWARD e
Contractor EG-FO-5G-MER-5T-D004 Ravisicndl
Refarence —
Designer | Name | Sign Date Designation
Recelpt __ .
Designer Ravision
Rafargnce |
Received by L L
ER MS Y 3

- POUIRING P.C
Gintian Rederoncoe Diz:piot Hefprsnies For Kilgimiler paint only
_
Description of Materials | REINFORCED CORRIGATED STEEL
Lacation to be Used CULVERTS FROM 5T(492+640) TO ST(503+4720)
Sample only Yes [/ Mo Materials Type BSO00DWR
ELMARAKEY STEEL | .

Supplier Mame COMP ___.H_w Data Sheet provided Yes attached [ WNo
Reference in BOO Speclfication Clause
Pregualification
referance . Test Samples Results L - T T ~ TR E=TT
Reference Photos ¥es attached [ No Other
n.u._._.___ﬂ_m.._.n by: <~ Comments by:

+ Nakeve nr_m_ nr.mu._”uﬂmu....dﬁ_ &\W;.

o v %1 chey ke sue ..,}F-.._..
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A Dey
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~ APPROVAL STATUS ,
| Organisation MName Sign Designation Date A-BWC-R
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Designer
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Location Mame Contractor Comparny Dasigner Company
NECE {MILE ENGIMEERING
FOXA EG-CONTRACK
CONSULTING BUREALY
| Mame Sign Date Designation
MHHWM* ENG.MORCOS | (Hovos fdwawl | 11/03/2023
EDWARD |
Conftractor EG-FO-5G-MAR-5T-DD0D3 FevisionGL
Reference - —=
Designer Mame Sign [rate DFﬂm_E:_u:
Receipt
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Reference I e
Received by P el olmar] ;
ER Thess | 4
canr-1 COxDeE=1 g
EEOE4720 O 1653 Hp E02+724 FOLIRTNG P.C. ‘Sub Elai
Stitian Rederenis Deooy Reigrence Far Ellometss paint only - THAT
Description of Materlals | REINFORCED CORRIGATED STEEL
Location to Be Used CULVERTS FROM ST(492+640) TO ST{5034720)
sample only Yes /Mo haterials Type BREO0DWER
. EZ-ELDEKHELA
Supplier Name COMPANY Data Sheet provided Yes attached / No
Referance in BOO specification L ETTEA)
Prequalification ;
Test Samplos Resuls e e T = e 1 Gty i
reference m =6 -0 ~-5¢ - ST-uoe'L
Reference Photos Yes attached / No Other

Comments by; e

Comments by:
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Contractor Company Designer Company.
EG CONTRACK MECE
Issued by Mame Sign Date Time
MORCOS Horres gd pard
Contracior EDVWARD
Cantractor Revizion
Reference F
. / Bl e ] BD | b | v [ e |
Received by e
- THF
ER )71 \ A OIRES
mzﬁ.wmn__ﬁw.m 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESLUILTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REINFORCED COMCRETE RAFT C400
Location of Test RAID PART RC RAFT OF CULVERT 508+524
iterm Specification Test Requirerment | Test Result Attachment | Kemarks
1 7 DAYS 1 21-9-2033
2
3
4
3 _
Comments by: Comments by:
APPROVAL 5STATUS
Organisation | Name Sign Date A-AWC-R
Cantractor morcos eowarp  [Merces Bl o o of A
Designer A
GARB *
Emplayers .  S—
Representative \_..umu M \ﬁu‘u.lh. S 1_”_ 7 2 ____ﬁ
* wignment | Bridges: Cubmm Only - A A Aapenned, AWC= Anproved with Commints; A= Rejod

Fliz: TAF Test Result & AAFT CURE WD PART 28524 Tdays Page 1afl



CEL

Conswliing Engineering Bureaw £ [ aboratories

- WP e f e ) N ey P P R e

Company Name :EG CONTRACK
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-09-2023
Report No 1 26
Location : RC Raft Culvert St. (508+524)
Supplier : Concreto Ready Mix

COMPRESSIVE NGTH RESULTS OF CUBE *15 CM CONCRETE SPECIMENS
Mix ID: C 400/425 CIPG - -
| Date of L LA Location | Veight ‘.ﬁg&ht DSty | Jan  Strength 5;:: : gth | Percentage

i 3 : Yo
Casting Testing | Days | (gm) (gm) | (@micm) (k h_ll -:Hiafcm"l (Kglom?) b i
- . 8315 673 |, 308
RC Raft : = .
14-9-2023 21-8-2023 7 Culvert St. B3B6 B3BB 2.48 T18 \\ izs 286 71
(508+524)
502 -th?
. Yy
Ny o Ao gy laladl 4y 545 o3
3 Ei Malek El Afdal Strect L PR
Famalek, Calro. 5 s [EF) - il 1

Tel & Fax : TTHT2EE « 273634193

AGCR EDFTIE =

Tig Lol

FYPIF AP - PEPIVEFD o afll o Gpdld
www.cel-egypl.oom
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SUBNMISSIORN of i
s N
; O ]
Location Name Contractor Company Designer Company
FOKA EG CONTRACK NECE
Mame Sign Diate Time
Issued by —
MORCOS Hetees Flumed
Contractor EDWARD
Contractor Rewvision
Referencs '
Raceived by __H.._ 1 (S| &5 | o0 [ mm | W | HH | mm
E
& M| S~ e hd 0
_MB Package 1 Only {Package 2 via Aconex|
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materlals | COMPRESSIVE STREMGTH OF COMCRETE CUBE
REINFORCED CONCRETE RAFT C400
Location of Test BAID PART RC RAFT OF CULVERT S0E+524
Ikem specification Test Requirernent | Test Result Attachment | Remarks
1 28 DAYS 1 14-10-2023
2
3
4
&
Comments by; Lomments oy
APPROVAL STATUS
Drganisation Marme sign Cate A-SWE-R
Contractar MORCOS EDWARD Heoves Edward A
Dazigner A
GARE Y
Employers ._mﬁllﬂ...llul
Representative AL gt A 2y \A_
* hlignerena J Bridges: Cubsert Only L...Hiﬁlu e Az Approved; AWC= Aporoved with Comments; 8= Rejected

File: THF Test fepull AC RAFT CUBE MID PART 3084534 28days

Page 1af 1




Company Name :EG CONTRACK

Consalting Enginearing Bureau & Labaratorios

iﬂm-ﬁ.'l.ﬂj‘ i,__'ll_';.Ln*-':l.n.nr'H"l s lma

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-10-2023

Report No -4

Location -raft culvert st { 508+524 ) medium part

Supplier : Concreto Ready Mix

GCOMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 400/425

CEL

Date of Age
il ' : Location
Casting Testing | Days
raft culvert st
[ 14-9-2023 14-10-2023 | 30 | ( 508+524)
[ medium part

TR ]

cul - O - T i s TLl
M!,L_?::::W”"#” e T

'_—=--"'-""7==.}

Densi
(gm) Weight P
g (gm) '.m"? i
BAGT
saz7 | 8481 | 251
- : | |
8519

g el g ) Adnidd gy Cilmiad] &350 52

Ave.
L‘;"ﬁ S:E:‘gt? Strength |
(kN) | (Kglem®) | (kglem?) |
a61 | 390
1199 | 3.1513 480

1117

x
LY
506
M | W

L

5

A El halck El Afdal Streel
Finmabek, Calron
Teld Fax : 27367231 - 27363003

ACCREDITED
Toping Labi" 1= 1Y

by ot S ¥
3 ptlEh - JiPla it

THEIN AT o TYPIVEFD o gl + Ggduld

www,cel-egypl.oom
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%
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* aagnment / Bridges: Culeert Only

L et Bt o
= . YNNI e B4 AETH
—
Location Mame Contractor Company Designer Company
FOHEA, EG CONTRACK MECE
—— Mame Sign #_1 _| Date Time
Contractor WIERhL taltds m.w,uEE_.nh..
ELWARD
Contractor Revision
Reference 4 -
= | N . g oo ] bd s HH Fuibdi
Received by \%&
TRF -
= B! 4 4 A 124 A
AB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
REINFORCED COMORETE RAFT C400 .
Location of Test { 15T & 3" PART RC RAFT OF CULVERT 50B4524
Hem Specification Teat Requirement | Test ResultAttachment | Remarks
1 28 DAYS 1 40-11-2023
2
3
4
L
Comments iy Comments by
APPROVAL STATUS
| Organisation | Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Mores Edumar A
Designer A
GARE *
Employers L
Representative i m .n.m. \,\A“\\v G Mi ._ﬁ

A= Appeoved; AW = Approved with Comenents; A= Rajacied

File: TRF Test Result BCRAFT Ol 157 & R0 PART S08+534 2ddays

Fage 1of 1
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Client Name EG CONTRACK _
Project Name Express Train Project

_nnm:_.n Element (0 A+8Y £} T dalaisl

[Casting Date 02/11/2023 .
Report Date 30/11/2023

Cement Content 425 (OPC)

Strength 400 fKg/cm2 |.=

COMPRESSIVE STRENGTH

Average || Average

‘ : L Age Weight || Denisty Load | strength
Set Iy || Cast Date |[Testing Da (days) (gm) femicin) (N _Aﬂn__nﬂuu Strength || strength

..—ﬁn:.uw %
1 2230 B ¥ | &G hnwm_..\..
2 02711/2023 ) 3112023 23 B16H 242 LO24 hm\u\k 3 4497 124
fiss
3 5272 2.44 1135 514 |
| -
Motes;

* Thie required strength to be achieved at the age of 28 days is 400 kglcm2.
* Samples were taken and processed according to the Egyptian code and technical specifications,

* The samples were tested according to the Egyptian specification CE 16581385,
* Samples wera taken In the presence of the contractor enginear and consultant,
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Location Name Contractor Company Designer Company
FiD KA EE CONTRACK MNECE
Name Slgn Date Time
Issued by
MORCDS Herees Elward
Contractor EDWARD
Contractor . Revision
Referance ot
. B o oo | ram | vy HH | mfa
Received by w
._.ﬂﬂ =
" 7L \%VA 4 4 9B Puln Yy
i Package 1 Only [Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CUBE

REINFORCED COMCRETE C400 |
Location of Test RID PART RC WALLS OF CULVERT 508+524
ltem | Specification Test Requirement | Test Result Attachment | Remarks
1 7 DEYS 1 18-11-2023
2
3
4
2 |
Comments by: Comments by |

APPROVAL STATUS
Organisation | Name Jgn Cate A-AWC-R
Contractor MORCOS EDWARD Morras Eduward A
Designer A
GARBE *
|
Employers e »
Representative \_\\_ \lw \\.«_\n\! Qﬂ\ JT‘. e xﬂ.—
* aignment { Bridges: Cubmn Qnly \\\.\ i A= Aoproves: AWC= Approved with Comeents; A= Rejected

Febia: TRF Tz Resubi ROOWALLE CUBE MID FART S08+524 Tdays Paggm 1ol L
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Corrsalting Engineacing Bureaw & Laboratories
A abeig¥ | o 3 LA Lo ks wnitifa

Company Name :EG CONTRACK
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 18-11-2023
Report No : 66
Location : Walls middle part Culvert 5t. (508+524)
COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS
Mix ID: C 400/425
Date of Densi : |
o BB 3 Age facakicn Weight “f; ‘::“il ¢ £ M Load Strength 5 1:::9111 Percentage
- 2
Casting Testing | Days (am) | “gm) |(@miem)’| (KN} (Kglem') | oomd »
| 8425 880 5, 389
Walls middle | N
11-11-2023 18-11-2023 T part Culvert 8470 8507 252 1056 ' 478 432 108
St. (508+524) — \
8827 926 419
sl Aol gy il 4 ;45 o5

Claal ¥y Gl IT 3 1

s daf) = A0 La

THRIT AT o PYPIVIP] o bl 4 Sgduld
www.cel-tgypl.oom

3 El hlakek Kl Afdal Street
Famalck, Coeirp.
Tel& Fax : 2T36TIA1 - 27363093

LOITEL

- KL
W el LD T by




Contractor Company Designer Company
FOREA EG CONTRACK MECE
esued b MWarea Sigri | Date Time
nnmﬁ_qmﬂ____uﬂ MORCOS Haotcoh ..nl._un. el
EDWARD
Contractor Revision
Referance
i Rl L HH B P
Received by ;
R A 320 rd
ksxz.m..“ Package 1 Only (Package 2 via Aconesx|
THE FOLLOWIMNG TEST RESULTS ARE ATTACHED FOR REVIEW
Deceription of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REIMFORCED COMCRETE RAFT C400 |
Location of Test 17 & 3™ PART RC RAFT OF CULVERT S024524
Item Specification Test Requirement | Test Result Attachment | Remarks
1 T DAYS 1 12-11-2023
]
3
i
5
Camments by: Comments by:
APPROVAL STATUS

Organisation | Name Sign Date A-AWC-R
Contractor MORCOS EDWARD Morcos E4ward A
Designar B
GARE ¥ J
Employers m].\.ﬂrlu /

- i
Representatie _\m x.wu e 7 / uqx / __B

* Wlignieseri | Bridpes: Culvert Only i 4= Approwad; AWCs Approvad with Commants; B= Rzjected
-

Filz: THE Test Mesult A WATT CUIBE 15T & IR0 PART S0E+324 Pdays

Fape 1of1
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* Akgnment { Bridges: Cubar Only

e

Location Mame Contractor Company Designer Company
FOKA EG CONTRACK NECH
Name Sign Date Tima
Issued by
MORCOS Horees Fluward
Contractor FOWARD
Contractor Revizion
Reference — il
’ — v er | oo [ mm | vy | HH | M
Received by s \h%k\.\ bt
TRE
ER AL | 4 4 2 13 Pan o
NB; Package 1 Only (Package 2 via Aconex|
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REINFORCED CONCRETE C400 |
Locatiom of Test 1°" & 3™ PART RC WALLS OF CULVERT SOB+524
IEem Specification Test Requirement | TestResult Attachment | Kemarks
1 T DAYS 1 26-11-2023
s
3
4
> _
Comments by: Comments by;
APPROVAL STATUS
Organization Name mmﬂ._._|l e Date  A-AWC-R Il
Contractor MORCDS EDWARD Mortas Edward A
Designer A
ZARE * y
Employers P ;
Representative 2 \un\\.wunl 2ok * 2 Vs
o

A= Aporosed; AWE= Approved with Comments; A= Relecied

Tile; TR Test Resul RCWALLS CLIDE 15T & 3R PART S0B+524 Pdays

Pege 1cf1
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Heady WVirs

Technical Report About Com

_D_m.:iu.:m EG CONTRACK
._H_..amm.n. Name Express Train Project
Casting Element T&Y kil g 0 ApaYE M
Casting Date 19/11/2023
[Report Date T 26/11/2023
_hmlnﬁgz Content 425 (OPC)
Strength 400 [Kg fem2

GTH BESULTS OF CUBES 15X 15X15 Cm

Average || Average
Set " i Age || Weight strength
Cast Duate | T Drate
D asting Da esting ays) | cgm) &Ny [ (kgem2) m.m_._unmu_“. u_..._m_...“m._.:
1 BI32
—_—
2 5214
 e—
3 B201
19102023 21172023 7 390 L)
4 gloo | 243 | ko9 07
5 Blas || 241 RS2 we|
o pe—————|
f s123 | 241 | m62 | 3907
Motes:

* The required strength to ke achieved at the age of 28 days 5 400 kglem2.
* Samples wera takean and processed according o the Egyptian code and technleal speciications.
* The sampées ware testad according to the Egyptian specification CE 1653/1889.

MM% hf...ﬁ! in the presence of the contractor engineer and consultant.
Uy o

i1 (| i
Tl 4 “
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At st -
% WERTIN C SHAKER
o
Location MName Contractor Company Designer Company
FOkS EG COMTRACK MWECE
MName Sign Date Tirme
Issued by s
rIORCOS __.._._..n_ P ot munh_..._“..q ._H._....ﬁ__
Contractor EDWARD
Contractor Rewsion
| Reference .u..,u.l..i.\ _
- [ =
Rac | by .¢.-|”_| Wn...l...nl d £ __ T3 | DD | MM | FF | HH | M
ER Jr =i _ T 200 L2\
B: Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Description of Test Materizls | COMPRESSIVE STRENGTH OF COMNCRETE CUBE
REIMFORCED CONCRETE CA00 .
Locatian of Test 1% & 3™ PART AC WALLS OF CULVERT S08+524
Hem Specification Test Requirement | Test Aesult Attachment | Remarks
r 28 DAYS 1 17-122023 (@ - |5,
2
i
4
| 5
Comments by: | Comments by:
APPROVAL STATUS
| Organisation | Mame Sign Date  AAWC-R |
Contractor moRcoseDwarp | Harees £ ward A
1
Designer A
GARB * i =
Employers ._‘__\.wll..u.ﬂ.l...
Representative F m‘_ L 2 2114 .&
* alignment | mi_ﬁnﬂnczﬂu:u:_.__ \.\.\lﬁw\.___.. fn Approved; AWC= Approwed with Commerts; H= Beeced
-

Fle: TRF Test Resull BC WALLS CURE 15T & 380 PART SDE=3249 ZEdays Paga ol 1
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.__v.._.Jun.:n__F _m_..__.....:.,
(Heady Min]
Technical Report About Compression Strength
Client Name | EG CONTRACK
Project Name Express Train Project

Casting Element OYi40 A & i TE) Joall dalas Ll o
Casting Date 19/1172023
Report Date 17/12/2023
Cement Content 425 (OPC)
ey
Strength 400 kg /em2

COMPRESSIVE STREMG

=
- Averape || Average
Ape Weight | Denisty Load ([ stresgth |
Set 1D | Cast Dage {[Testing Date) 5 Strength | strength
11 (days) || (gm) uiaﬁa (KN} || (Kgfom2) (kgem2) | %
I BiiG 238 100 nmw..a .
2 1911202031 17182023 28 Ba%S 2.56 L) 4448 451 13
....l.-ll.
- =t
3 8357 | 248 08# 448 A"
: ol

Motes:

* The requirad strength to be achleved at the age of 28 days is 400 hgicma2.
* Samples were taken and processed according to the Eqyptian code and technical specifications.
* The samples were tested according to the Egyptian speciflcation CE 16561989,

" Samples were taken in the presence of the contractor engineer and consultant.
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* afgnmant [ Bridges: Culvert Only A= Approsed; ASC= pproved with Comments; B= Rejected

Location Name Contractor Company Designer Company
FOKA EG CONTRACK MECH
P i Crat i
sied ty _,____h._mﬂnm Wﬁ: rces o e
Contractor EDWARD = N.n..ﬁ.__._...f_xn__._ |
Contractar Resision
Reference
Raceived by \m. 5] ..1..-...1.\.- €3 | oo [ e | v | HH | mw
ER .......m.m «M + 2] (1 .uu_“a_
n...\.a.m_m.. Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Mataerials | COMPRESSIVE STREMGTH OF CONMCRETE CUBE
REINFORCED CONCRETE C400 |
Location of Test MID PART RC WALLS OF CULVERT 5084524
Item specification Test Reguirement | Test Result Attachment | Remarks
1 28 DAYS 1 9-1F-2023
)
3
i
5
Comments by: Comments by ]
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor MORCOS EDWARD Mariss nLEE L A
Designer A
GARB * _
—
Employers A1 = 2020
Representative \\\l\\\l

FEe: TRF Test Result AT WALLS CUBE WiD PART S08 534 Hlday Page 1of I



procey ==

Alewandria Canstruction Company

A

e e R N

[Talaat Mustafa )
S— o St Central laboratories management
e EAANHL Aot i £l Alamein Project Laboratory

COPanY: E G Contrack
Batch Plant Concret Ready Mix
Mo Culvert 508 +524
Sample Dimension 12 cm * 15cm *15cm
Contractor General Authority For Roads Bridges &land Transport
Praject Electric Express Train ( Track Aligunment ) E
Dhate of Test ¢ 912/2023
Casting Date ; 11/11/2023
The Results Of Crushing Cubes After The Age Of 18 Days
St W i
Cabe No Sty Cement Content it ikt o Averape | kg ! em?d )
Stress 3587 e Lg/Cml
i ok 81 sl b3 g R.570 1046 M4
ol
2 Culvert 508 +524 | 425( kg/em3 ) §.505 1116 u__..wxu.xa 456
3 400 (kg/cm2) $,630 1055 ﬁw\\--- { ke /em2)
comment :-
Lak . Engineer 0OC . Enginesr
Eng ! Mohamed samy nnw?ﬂ.m:_m.__ _.____.__._._Wul_u_thl_.l

Consultant
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SUBMISSION of

Contractor Company Designer Company
EG CONTRACK MNELCE
Mame Sign Date Time
Issueed by
MMORCOS b (ee, conved
Conbrcto! EDWARD td
Contractor Revision
| Reference J —
Recalved by a“_ [ 2 | = | oo [ MM | W | HH | ke
TRF
R FEL \\ g |2 24 12|14
H\.Em.. Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REINFORCED COMCRETE SLAB CAD0 .
Location of Test 15" & 3" PART RC SLAB OF CULVERT G08+524 _
ltem | Specification Test Requirement | Test Result Attachment | Remarks |
1 7 DAYS 1 6-12-2023
2
3
4
5
Comments by Comments ty:
APPROVAL STATUS
Organisation Name Sign Date A-BWE-R
Contractar MORCOS EDWARD Mar s Ely e A
Designer A
GARB*
Employers h‘__ "
Representative ,_.uLM . il \nv\....ﬂ.._\___m_% .\an.f =)
& Alignment § Gridpes Culsert Only = - A= Appraed; AWC= fApgroved wth Commants; 8= Bajected

=

Fe: TRF T Aesult AC SLAB CLBE 15T B 3RD PART S0B+524 Tdays Page 1581
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Technical Report Ab mpression Strength

Client Name _I EG CONTRACK

Project Name Express Train Project

Casting Element (SrA+ETE) TE) Joald i

[Casting Date 29/11/2023

Report Date 09/12/2023

Cement Content 425 (OPC)

Strength 400 Kg fem2 __

COMPRESSIV

3 Average || Average
m_m_“” Casting Date || Testing Date _”“.unﬂu_ Jn_ﬂ_“”* .M“M“__.“ﬂw_w Strength [ strength
¥ =Sl (Kgiem2) | %
_ 8123 e
2 20/1172023 N&1202023 7 ~ BleH ; m.._wwx 410 102
_ 3 _ w96 | 240 | 903 | ang~ B

Motes:
* The required strength to be achieved af the age of 28 days is 400 kgicm2.
* Bamples were taken and processed according to the Egyptian code and technical specifications.

* The samples wers lasted according to the Egyptlan specification CE 1658/1984,
* Sampiles were taken in the presence of the contractor engineer and consultant.

—_—




SUBMISSION of B

-
FEST RESULTS g

Location Name Contractor Company Dasigner Company
FOEA EG CONTRACK MECH

Name Sign Date Time
Issued oy

MORCOS Matars Fl toard
Contractar EOWARD Mm.m_,
Contractor Rewvision
Reference -l

i g | 2 | op [ e | v | me |
Received by \mu\m“\[\-\
TRE
R Al | 4 4 2 g halin] /9
Lﬁ\\\am..“ Package 1 Onby [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF COMCRETE CUBE
REIMFORCED COMCRETE SLAB C400 |
Location of Test 1*' & 3"° PART RC SLAB OF CULVERT 5034524
Item Specification Test Requirement | Test Result Attachment | Remarks
1 18 DAYS 1 27-12-2023
2
3
a
5
Comments by Comments by;
APPROVAL STATUS
Crganisation Mame Sign Date A-ANC-R
Contractar MORCOS EDWARD Mor s el weard A
Designer A
GARB *
Employers ) ..fﬂ.nl.l..m..
Representative /7] |\.\mrk\\ Fr 3/ 0 U h
*® Aligrwsvers | Brid gk Gt Qg ...11.1.11. A= Approved; AWCs Approsed with Comments; R= Bejoctod

Fike: TRF Tasl Rt RO SLAE CLUSE 15T & IR0 PART S0E+524 Zhcays Fage 10ofl



nical Report About Compression Strength

il g g ALl e panlh LRl iy R S R
8 jaladt Ll L1 pllad
Aaialdl el Admas

[ctient Name EG CONTRACK |

__F.E.n_ﬂ Name Express Train Project l

__nu&:n Flement | (O AT E) TR Julh i

|Casting Date 29/11/2023

Report Date 27112/2023 |

‘ﬂm‘ﬂgnﬁg#nn I 425 {OPC)

|strength 400 [Kg fom2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Set 1D | Cast Date [Testing Dat “ﬁ_q.“mhw WWWN whmﬂ

_ s
2 2WIL20238 2T 122023 hmh..un... 444 112
3 | A

* Thia requirad strangth to be achisved af the age of 28 days is 400 kglcma.
* Samples were taken and processed according to the Egyptian code and technical specifications,
* Tha samples wars tested according to the Egyptlan specification CE 16581080,

" Bamplas wara taken in the presence of the contractor engineer and consultant,




SUBMISSION of

Y SIre fe—— misaEs

Designer Company
MNECH
Mame Sign | Date Time
Issued by T 1 -
MORCOS Waros £l ard
Contractor EDWARD | LuP
Contractar Revision
Reference
. . Sl ea | o | mma [ v | HH [
Received by .M
TRF
e /72 o bali2)d
~HB: Package 1 Only (Package 2 via Aconix)
THE FOLLOWIMNG TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STRENGTH OF CONCRETE CUBE
REIMFORCED CONCRETE C4040
Location of Test RC WING WEBS & HEAD BEAMS OF CULVERT 5084524
e Specification Test Requirement | Test Result Attachment | Remarks
1 7 DAYS 1 16-12-2023
2
3
4
5
Camments by; Comments by;
APPROVAL STATUS
Ennmmuﬂ_u: Mame Sign Ciate A-AWE-R
Contractor MORCOS EDWARD Mot o5 Edurard A
Dezigner .1
GARE *
Emplovers _Jul.luﬂlﬂllu.l. e
Representative ..___.\.%.....hu uanmuuﬁh_]] \\__.\L ‘___.‘ .m__.____“, .\\.D.
* Algnment / Bridges: Cubvert Only 1111111..5 ¥ = Approved; AW = Approved with Commaents; 8= Rejecbed

Flie- TRF Test Result ACWING WERS & HEAD BEAME CUBE S08+5.24 Tdaw Pape 1af1
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Technical Report About Compression Strength

Client Name EG CONTRACK
Project Name Express Train Project
asting Element SY i+ A yy gl came B
|Casting Date m.waa
|Report Date [ 16/12/2023
|Cement Content [ 425 (OPC)
|Strength . 400 Kg fom?2 =

- -
] Average f| Average
Set . Age | Welght ([ Denisty | Load |[strength
Casting Date | Testing Dale Strength || strength
111
_ (days) | (gm) || {gmicm3d) | (KN} | {Kglem2) (Kejem) )
1 B469 251 63 391
——e [ =
2 091252023 16/ 1252003 7 8212 2.4% B30 u__Wm.xuﬁ 177 04
3 8233 || 244 | 803 | s
1 —— 1 L —
Motas:

* The required strangth to be achisved at the age of 28 days 3 400 kglem2.

* Samples were taken and processed according ko the Egyptian code and technical specifications.
* The samples wors toested according to the Egyptian specification CE 1658/18849.

* Barmples wera taken in the presence of the contractor engineer and consultant.
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b WYSTTT DIl Fetirbi
Contractor Company Designer Company
EG CONTRACK MNECE
Mame Elgn Date Time
Issued by
MORCOS Vorces Floard
Contractor EDWARD
Contractor Rewvision
Reference
== C3 | DD | MM | ¥Y | EBi ] A
Recewed by ? \T‘\
J TRF
ER LL,P h\aﬁ 4 4 17 La |2
_NE" Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESLILTS ARE ATTACHED FOR REVIEW
Deteription of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CUBE
REINFORCED COMCRETE CA00 .
Location of Test RC WING WEBS & HEAD BEAMS OF CULVERT S08+524
ltem Specification Test Reguirement | Test Result Attechment | Remarks
E | 28 DAYS 1 B=1-2024
)
3
4
5
Comments by: Comments by:
APPROVAL STATUS
| Organisation | Name B Sign Date A-AWCR
Contractor morcos eowarn | Marcas Eluayd A
Dexigner A
GARE *
Employers , e |
Representative P \wl...N. ....m_\h.\. S/ | A

* Aliprenas f Bridges: Culue Dinky

A= Appead; AWC= Sppreued with Commeeris; R= Bejecied

Files TRE Test Result RS WING WEBS & HEAD BEARS CUDE S08+524 Mday:

Page 1all
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Technical Report

Client Name ._Al EG CONTRACK ]
Project Name Express Train Project

Casting Element ST Jas i sll Grae

Casting Date 09/12/2023

Report Date 06/01/2024

Cement Content 425 (OPC)

Strength __ 400 _Wm fem2 .

TH RESULTS OF CUBES 15:

== - [— -
5 " Average || Average
o Weight || Denisty Load | strength
Set ID | Cast Date [Testing Date] ‘B Strength | strength
da
I | a9 | | Gy | KN <eiem2) || |
| 8500 || 2.52 1083 s o
2 Joanzo23f osorzo24 | 28 RE08 525 131
3 B376 7
Motes:

* The requirad strength to be achieved at the age of 28 days is 400 kgicmi.

* Samplas were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were laken in the presence of the confractor engineer and consultant.




SUBMISSION of h»
1 i
TEST RESULTS [Ea=se e

TR e mnamen
==
Flafera
_Location Name Contractor Company Designer Company
FOES, EG CONTRACK MNECE
Name Sign | Date Time
Issued by =
e {
Contractor MGRCOY vie 3 NLC.E_ ard)
ECWARD _
Contrackor Revision
Reference
Recaived by \@u.w. €3 | on | mind | we | ke | hakd
e | 3 24{2]2L
—TB: Package 1 Only [Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | COMPRESSIVE STREMGTH OF COMCRETE CLBE
REINMFORCED COMCRETE C400 .
Lecation of Test RC WING FOOTIMNGS UPSTREAM OF CULVERT 5084524
ltem specification | Test Reguirement | Test Result Attachment | Remarks
1 7 DAYS 1 8-12-2023
2
3
4
5
Comments by: Comments by:
APPROVAL STATLUS
Organisation Name Lign Date A-AWC-R
Contractar MORCOS EDWARD Marcos §l fi” A
Designer A
EARA =
g
Employers —— ‘
Representative .\-Uu_l.v ]\I_ ild.pMu‘lhzl m\\\.nm__\\ nu____.___.__ \m
* Algnment / Bridges: Cubvert Only L A= Apprgid; AWC=Appravai wilth Commenls; Ax Rejectad

File: TRF Test Result RCWING FOOTINGS LETTREAR CURE 5064534 Tdep Pigga dof £
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oul Compression Strength

Client Name . EG CONTRACK
Project Name Express Train WE?EI
Casting Element ﬂfu VE) o f ¥l ey (el
Casting Date 29/11/2023

Report Date 09/12/2023

Cement Content 425 (OPC)

Strength ™ 400 [Kg fem2 -

Average | Average
Set ; . Age || Weight || Denisty | Load |strength
D Casting Date | Testing Date (@ays) | (am) [ ememny] Ny fogiem2) .m..”_"qn__”nmr strength
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* The required strength to be achieved at the age of 28 days is 400 kglema.,

* Bamples were taken and processed according to the Egyptian code and technical specifications.
" The samples were tested according to the Egyptian specification CE 1658/1989,

* Samples were taken in the presence of the contractor engineer and consultant,
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* The required strength to be achieved at the age of 28 days is 400 kg'cem2,

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 165871988,
* Bamples were taken in the presence of the confractor engineer and consultant,
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MNotas:

* The required strength to be achieved at the age of 28 days is 400 kg/ema.

* Bamples were kaken and processed according to the Egyptian code and technical apecifications,
* The samplas wera tested according to the Egyptian specification CE 1658/1989,

" Samples were taken In the presence of the contracter engineer and consultant,
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* The required strength to be achleved at the age of 28 days is 400 kglem2.
* Bamples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 185811983,

* Samples wera taken in the presence of the contractor engineer and consultant.
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